Appendix B A TUVRheinland®

Prifbericht - Produkte CN22ZE75 003
Test Report - Products Page 1 of 201

Appendix B: Test Results of 5.8G SDR

APPENDIX B: TEST RESULTS OF 5.8G SDR ....cccuuiiiiiiiiirnnniiiiiiiiennnssisisiinesmssssisssiissssssssssssssssssnsssssssssssssnssssssssssssnssssssssssases 1
APPENDIX B.1: TEST RESULTS OF CONDUCTED POWER SPECTRAL DENSITY ....ccciiiiiiiiiiiiiiiiiecccccccecececececeeee et eeeeee e e ee e e e e e e e e e e e e eeeeees 2
B5.8G SDR, 1.AMHZ BW.............ooeeeeeeete ettt ettt ettt e s e e s e s annnnann 2
5.8G SDR, 1.4MHZ BW CA MOUE..........ccocceeeeeeeeeeeeeeeeeeeeee e eeeeettteee e e e e ettt e e e e e e sttt a e e e e e s s tasaseaaaeesessasssassaaseeesnsrenens 5
B.BG SDR, BIMHZ BW...........cooeeieeeeeeeeeee ettt e ettt e e e e e et ettt e e e e e ettt et ae e e e st saeeaaaeessssssaeaaaaessassssansaassesssnsrenees 8
5.8G SDR, BMHZ BW CA MOUE ...........cooveeeeeeeeeieeeeeeeee e ettt e e e e ettt e e e e e e sttt e e e e e e e asssstesaaaesesssstasaaassessnssenees 11
5.8G SDR, JOMHZ BWV..........ccoooeeeeeeeee ettt e e ettt e e e e ettt e e e e e e sttt e e e e eeestssseaaaaesaaasssteaaaaesesssssesasassassnssenees 14
5.8G SDR, 20MMHZ BWV...........ouuueeeeeee ettt st st e e e st s s e e snnnannnn 17
5.8G SDR, QOMHZ BW............ouneeeeeeete it tst st te e et s e e st e st e s e nnnannnsannnnann 20
APPENDIX B.2: TEST RESULTS OF FREQUENCY STABILITY......ccciiiiiiiiiiiiiieieieieceeeeeeeeee et eeeeeeeeeeeeeeeeeeeeeeeeeaeeeaeeeaeseeesseeseeesesesesesereeeeens 23
5.8G SDR, 1.AMHZ BW.............ooeeeeeeeeeteeets ettt et sttt ettt s e e e e e nnnnannnnnnn 23
5.8G SDR, 1.4MHZ BW CA MOUAE..........ccocoooeeeereeeieeeeeeeeete e e eeee ettt e e e e ettt e e e e e e sttt eeeaaeasasssssesaaaesesssstasaaaseesssnssenees 26
B.BG SDR, BIMHZ BWV...........coooeeeeeeeeeee ettt e e ettt e e e e e ettt e e e e e ettt e e e e e e e sataseeaaaaasaaasssaesaaaesassssstanssassessnssenees 29
5.8G SDR, BMHZ BW CA MOUE ...........cooveeeeeeeeieeeeeeeee e e ettt e e e ettt e e e e e e sttt e e e e e e e assssteeaaaesesssstaseaassessnssenees 32
5.8G SDR, JOMHZ BW...........ouuueeeeeee ettt sttt s s s e et e st e e sssasnnnnnnnnanannan 35
5.8G SDR, 20MMIHZ BWV...........ouueeeeeee ettt st e st e ettt e et e nnnnnnnnn 38
B.8G SDR, QOMHZ BWV..........ccooooeneeeieeeeeeeeeeietee e ettt e e e s ettt e e e e s sttt eaesasaasatteaaesesaasssttaaeasesssssttassasssssssssenes 41
APPENDIX B.3: TEST RESULTS OF BDB BANDWIDTH. .......cuttttiiiiiiiiiitieeereiniiurteetesssasuereeaeesssassnssseeesssssssssssseessssssssssseesesssssssnnees 44
B.8G SDR, 1.4MHZ BW.........cooooooeeeeeeeeee ettt e e e ettt e e e e ettt e e e e e e et eaaaeeeaatssteaaaaaaasasssseaaaaesssastsasaaassessnssenees 44
5.8G SDR, 1.AMHZ BW CA MOME...........ouuueeeeeeiiiiiiiiisiiiisiisissssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssas 47
B.BG SDR, BIMHZ BV ...........coooeeeeeeeeee ettt e e e ettt e e e e ettt e e e e e e st s e e e e e e e s atssseaaaaaaasatsssesaaaeeassstsanaaassessnnssenees 50
5.8G SDR, BMHZ BW CA MOUE............ouuueeeeeeiiiisiiissisiisiisisissssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnas 53
B.8G SDR, JOMHZ BWV..........cooooeoeiiieeeeeeeeeeeet e e ettt e e e e ettt e e e e e sttt e e e s e s sssstteaaesessaasstteaaasessnssttassassssssanssenees 56
B.8G SDR, 20MMHZ BWV..........coooooeeieiieeeeeeeeeietee e e ettt e e e s ettt e e e e e sttt e e e e s s sssstteaassessaasstaeaaasesssssttaesassssssnssenees 59
B.8G SDR, QOMHZ BWV...........coooooneeeiieeeeeeeeeetee e e e ettt e e e s ettt e e e e s sttt e e e s e s sssstttaasssssaasstteaaasesasssttassasssssnnssenees 62
APPENDIX B.4: TEST RESULTS OF 99% BANDWIDTH ....ccoiiiiiiiiiiiiiiiiiiieiee et ee et e e e e e e e s e e e e e e e e e e e e e e e e e e e e e e e e e e ee e e e e e e e e eeeeeseeenenanens 65
5.8G SDR, 1.4AMHZ BW.........ccoooooeeeeeeeeee ettt e ettt e e e e ettt e e e e e e ettt e e e e e e s tssseaaaaaeasassssesaaaesessstsesasassessnsssnees 65
5.8G SDR, 1.4MHZ BW CA MOUE..........ccocooeeeeeeeeeieeeeeeeeeee e e eee ettt e e e e ettt a e e e e e sttt eaaaeesassssbesaaaeeaassstasaaassessnssenees 68
B.BG SDR, BIMHZ BV ...........coooeeeeeeeeeee ettt e e ettt e e e e ettt e e e e e ettt e e e e e e e s atssseaaaaasasstsssaaaaaesessasssassaaseeasnsssnees 71
5.8G SDR, BMHZ BW CA MO  ...........oooeeeeeeeeeeeeee e eetee ettt e e etea e et a e e sttt e e e sastaasaasaeasasseaeasastsaesanseaesassenasnstesennses 74
B.8G SDR, JOMHZ BWV..........coooeeeeeeeeeeeeeeeeeeee e e e e ettt e e e s ettt e e e s e s sttt e e e s esssstteaaesasasasstteaeasesssssstessasssssnnssenees 77
B.8G SDR, 20MMHZ BWV..........ccooeeeeeeeeeeeee ettt e e e ettt e e e e ettt e e e s e s sttt e e e sessasstteaaesasasasstteaeasssasasssteesaasssssnssnnees 80
B.8G SDR, QOMHZ BWV..........ccoooeeneieieeeeeeeeeeteeee e e e e ettt e e e e ettt e e e s e sttt e e e e essasstteaaesasasasstteaaasesasassstaesassssssnssnnees 83
APPENDIX B.5: TEST RESULTS OF RADIATED SPURIOUS EMISSIONS ......ocoiiiiiiiiiiiiiiiiiiiiccccccceceteceeee e ee e e es e e e e ee e e e e e e e e e s e e e e e s e e e e eeeeens 86
30MHZ = 1GHZ (WOFISE CASE) ........oc.eeeeeeeeeeeeee ettt e e ettt e e ettt a e et s e e et e e eaatsaaeetsaaaeaatssaeesssaesassssaeassseseesses 86
WLl P K- C o SRR 88

APPENDIX B.6: TEST RESULTS OF CONDUCTED EMISSION ON AC IVIAINS........ootiiiiiiiiiiiiiiiiee et ee e e e e e e s 200




Appendix B A TUVRheinland®

Prifbericht - Produkte CN22ZE75 003
Test Report - Products Page 2 of 201

Note: All testing were carried out on SISO mode and MIMO mode, but only the worst case was presented in
this report.

Appendix B.1: Test Results of Conducted Power Spectral Density
5.8G SDR, 1.4MHz BW
Power Spectral Density (5728.5 MHz; 20.000 dBm; 1.4MHz)

Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01 II.F and ANSI C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5728.500000 5728.486139 | 20.798 30.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
60T
501
g
= 4071
=1
§ 30
20-m
10 t t t t t t t t t t t t t 1
5727.8 5728 57282 57284 57286 57288 5729 57292
Frequency inMHz
Limit ¢ PSD SumLevel
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.72780 GHz 5.72780 GHz
Stop Frequency 5.72920 GHz 5.72920 GHz
Span 1.400 MHz 1.400 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~6
Sweeptime 505.000 ms 505.000 ms
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 119 119
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 4/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.00 dB 0.30 dB
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A TUVRheinland®

Power Spectral Density (5786.5 MHz; 20.000 dBm; 1.4MHz)

Test according to FCC title 47 part 15 §815.407(a), KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01 II.F and ANSI C63.10-2013

57872

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5786.500000 5786.486139 | 20.965 30.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
60T
501
&
© 4071
£
§ 30
20-m
10 + t t + t t
57858 5786 5786.2 5786.4 5786.6 5786.8 5787
Frequency inMHz
Limit L 2 PD ——  SumLevel
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.78580 GHz 5.78580 GHz
Stop Frequency 5.78720 GHz 5.78720 GHz
Span 1.400 MHz 1.400 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~6
Sweeptime 505.000 ms 505.000 ms
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 119 119
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 4/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.00 dB 0.30dB
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A TUVRheinland®

Power Spectral Density (5846.5 MHz; 20.000 dBm; 1.4MHz)

Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01 II.F and ANSI C63.10-2013

5847.2

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5846.500000 5846.472277 | 21.541 30.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
60T
501
&
© 4071
£
§ 30
20-M
10 + t t + t t
58458 5846 5846.2 5846.4 5846.6 5846.8 5847
Frequency inMHz
Limit L 2 PD ——  SumLevel
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.84580 GHz 5.84580 GHz
Stop Frequency 5.84720 GHz 5.84720 GHz
Span 1.400 MHz 1.400 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~6
Sweeptime 505.000 ms 505.000 ms
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 119 119
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 4/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.00 dB 0.30dB
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A TUVRheinland®

5.8G SDR, 1.4MHz BW CA mode

Power Spectral Density (5730.12 MHz; 20.000 dBm; 1.4MHz)

Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01 II.F and ANSI C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5730.120000 5730.078416 | 20.994 30.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
60T
50
&
- 401
=
§ 30
20-m
10 t t t + + t t t t
572942 57296 57298 5730 57302 57304 57306
Frequency inMHz
Limit L 2 PD ——  SumLevel
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.72942 GHz 5.72942 GHz
Stop Frequency 5.73082 GHz 5.73082 GHz
Span 1.400 MHz 1.400 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~6
Sweeptime 505.000 ms 505.000 ms
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 119 119
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 4/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.00 dB 0.30dB

5730.82
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A TUVRheinland®

Power Spectral Density (5788.12 MHz; 20.000 dBm; 1.4MHz)

Test according to FCC title 47 part 15 §815.407(a), KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01 II.F and ANSI C63.10-2013

5788.82

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5788.120000 5788.064554 | 20.911 30.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
60T
501
&
© 4071
£
§ 30
20-m
10 t t t t t t t
5787.42 57876 5787.8 5788 57882 57884 57886
Frequency inMHz
Limit L 2 PD ——  SumLevel
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.78742 GHz 5.78742 GHz
Stop Frequency 5.78882 GHz 5.78882 GHz
Span 1.400 MHz 1.400 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~6
Sweeptime 505.000 ms 505.000 ms
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 119 119
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 4/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.00 dB 0.30dB
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A TUVRheinland®

Power Spectral Density (5848.12 MHz; 20.000 dBm; 1.4MHz)

Test according to FCC title 47 part 15 §815.407(a), KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01 II.F and ANSI C63.10-2013

5848.82

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5848.120000 5848.120000 | 21.532 30.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
60T
501
&
© 4071
£
§ 30
20-m
10 t t t t t t t
5847.42 58476 5847.8 5848 58482 5848.4 58486
Frequency inMHz
Limit L 2 PD ——  SumLevel
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.84742 GHz 5.84742 GHz
Stop Frequency 5.84882 GHz 5.84882 GHz
Span 1.400 MHz 1.400 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~6
Sweeptime 505.000 ms 505.000 ms
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 119 119
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 4/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.00 dB 0.30dB
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A TUVRheinland®

5.8G SDR, 3MHz BW

Power Spectral Density (5727.5 MHz; 20.000 dBm; 3MHz)

Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NIl Test Procedures New Rules

v02r01 Il.F and ANSI C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5727.500000 5726.965347 | 17.655 30.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
50T
4071
&
- 30
é
3 20T .
10+
0 t + + + + t t t t
5726 57265 5727 57275 5728 57285
Freaquency inMHz
Limit L 2 PD ——  SumLevel
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.72600 GHz 5.72600 GHz
Stop Frequency 5.72900 GHz 5.72900 GHz
Span 3.000 MHz 3.000 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~12
Sweeptime 505.000 ms 505.000 ms
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 119 119
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 4/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.00 dB 0.30dB

5729
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A TUVRheinland®

Power Spectral Density (5784.5 MHz; 20.000 dBm; 3MHz)

Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01 II.F and ANSI C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5784.500000 5783.965347 | 17.978 30.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
50T
401
&
© 30
%
3 20T G
- A £
10+
0 t t t t t t t
5783 57835 5784 57845 5785 57855
Frequency inMHz
Limit L 2 PD ——  SumLevel
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.78300 GHz 5.78300 GHz
Stop Frequency 5.78600 GHz 5.78600 GHz
Span 3.000 MHz 3.000 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~12
Sweeptime 505.000 ms 505.000 ms
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 119 119
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 4/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.00 dB 0.30dB

5786
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A TUVRheinland®

Power Spectral Density (5844.5 MHz; 20.000 dBm; 3MHz)

Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01 II.F and ANSI C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5844.500000 5844.024752 | 18.554 30.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
50T
401
&
© 30
0 t t t t t t
5843 58435 5844 58445 5845 58455
Frequency inMHz
Limit ¢ PO ——— Sumlevel
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.84300 GHz 5.84300 GHz
Stop Frequency 5.84600 GHz 5.84600 GHz
Span 3.000 MHz 3.000 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~12
Sweeptime 505.000 ms 505.000 ms
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 119 119
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 4/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.02 dB 0.30dB

5846
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5.8G SDR, 3MHz BW CA mode

Power Spectral Density (5730.2 MHz; 20.000 dBm; 3MHz)

Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01 II.F and ANSI C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5730.200000 5729.695050 | 18.271 30.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
50T
4071
&
- 30
% 20T A
) v
10+
0+ + + + + t t |
57287 5729 57295 5730 57305 5731 5731.55731.7
Freaquency inMHz
Limit L 2 PD ——  SumLevel
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.72870 GHz 5.72870 GHz
Stop Frequency 5.73170 GHz 5.73170 GHz
Span 3.000 MHz 3.000 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~12
Sweeptime 505.000 ms 505.000 ms
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 119 119
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 4/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.00 dB 0.30dB
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Power Spectral Density (5787.2 MHz; 20.000 dBm; 3MHz)

Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01 II.F and ANSI C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5787.200000 5786.724752 | 17.881 30.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
50T
401
&
© 30
%
3 20T &
- v
10+
0+ t t t t t t |
57857 5786 57865 5787 57875 5788 5788.55788.7
Frequency inMHz
Limit L 2 PD ——  SumLevel
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.78570 GHz 5.78570 GHz
Stop Frequency 5.78870 GHz 5.78870 GHz
Span 3.000 MHz 3.000 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~12
Sweeptime 505.000 ms 505.000 ms
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 119 119
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 4/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.00 dB 0.30dB
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Power Spectral Density (5847.2 MHz; 20.000 dBm; 3MHz)

Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01 II.F and ANSI C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5847.200000 5846.724752 | 18.424 30.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
50T
401
&
© 30
£
3 201 P
) v
10+
0+ t t t t t t |
58457 5846 58465 5847 58475 5848 5848.55848.7
Frequency inMHz
Limit ¢ PO ——— Sumlevel
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.84570 GHz 5.84570 GHz
Stop Frequency 5.84870 GHz 5.84870 GHz
Span 3.000 MHz 3.000 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~12
Sweeptime 505.000 ms 505.000 ms
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector RMS RMS
SweepCount 119 119
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 4/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.07 dB 0.30dB
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A TUVRheinland®

5.8G SDR, 10MHz BW

Power Spectral Density (5730.5 MHz; 20.000 dBm; 10MHz)

Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01 II.F and ANSI C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5730.500000 5731.391089 2.489 30.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
35T
30
201
g 1
< 10
g T o
S ot -
101
57255 5728 5730 5732 5734 57355
Frequency inMHz
Limit L 2 PD ———  SumLevel
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.72550 GHz 5.72550 GHz
Stop Frequency 5.73550 GHz 5.73550 GHz
Span 10.000 MHz 10.000 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~40
Sweeptime 505.000 ms 505.000 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 119 119
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 4/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.00 dB 0.30dB
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A TUVRheinland®

Power Spectral Density (5787.5 MHz; 20.000 dBm; 10MHz)

Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01 II.F and ANSI C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5787.500000 5788.490099 2.725 30.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
35T
30
20T
g 1
2 10
1 .
o 0T
101
57825 5784 5786 5788 5790 57925
Frequency inMHz
Limit L 2 PD ——  SumLevel
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.78250 GHz 5.78250 GHz
Stop Frequency 5.79250 GHz 5.79250 GHz
Span 10.000 MHz 10.000 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~ 40
Sweeptime 505.000 ms 505.000 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 119 119
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 4/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.00 dB 0.30dB
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A TUVRheinland®

Power Spectral Density (5844.5 MHz; 20.000 dBm; 10MHz)

Test according to FCC title 47 part 15 §815.407(a), KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01 II.F and ANSI C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5844.500000 5845.391089 2.134 30.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
35T
30
20T
g 1
2 10
I -
101
58395 5842 5844 5846 5848 58495
Frequency inMHz
Limit L 2 PD ——  SumLevel
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.83950 GHz 5.83950 GHz
Stop Frequency 5.84950 GHz 5.84950 GHz
Span 10.000 MHz 10.000 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~ 40
Sweeptime 505.000 ms 505.000 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 119 119
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 4/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.07 dB 0.30dB
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A TUVRheinland®

5.8G SDR, 20MHz BW

Power Spectral Density (5735.5 MHz; 20.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01 II.F and ANSI C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5735.500000 5730.351485 0.074 30.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
35T
30
201
§ 10:
= 4
[}
§
57255 5730 5735 5740
Frequency inMHz
Limit L 2 PD ———  SumLevel
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.72550 GHz 5.72550 GHz
Stop Frequency 5.74550 GHz 5.74550 GHz
Span 20.000 MHz 20.000 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~ 80
Sweeptime 505.000 ms 505.000 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 119 119
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 4/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.06 dB 0.30dB

57455
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A TUVRheinland®

Power Spectral Density (5787.5 MHz; 20.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §815.407(a), KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01 II.F and ANSI C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5787.500000 5789.480198 | -0.683 30.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
35T
30
201
aE: 10:
kel
= &
57775 5780 5785 5790 5795
Frequency inMHz
Limit L 2 PD ——  SumLevel
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.77750 GHz 5.77750 GHz
Stop Frequency 5.79750 GHz 5.79750 GHz
Span 20.000 MHz 20.000 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~ 80
Sweeptime 505.000 ms 505.000 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 119 119
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 4/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.04 dB 0.30dB

57975
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A TUVRheinland®

Power Spectral Density (5839.5 MHz; 20.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01 II.F and ANSI C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5839.500000 5836.727723 | -1.006 30.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
35T
30
201
aE: 10:
z o}
T oI
58295 5835 5840 5845
Frequency inMHz
Limit L 2 PD ——  SumLevel
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.82950 GHz 5.82950 GHz
Stop Frequency 5.84950 GHz 5.84950 GHz
Span 20.000 MHz 20.000 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 101 ~ 80
Sweeptime 505.000 ms 505.000 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 119 119
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 4/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.00 dB 0.30dB

58495
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5.8G SDR, 40MHz BW

Power Spectral Density (5745.5 MHz; 20.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01 II.F and ANSI C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5745.500000 5733.875000 | -3.857 30.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
35T
201
&
20 .
% v
E
20
57255 5730 5740 5750 5760 57655
Frequency inMHz
Limit L 2 PD ———  SumLevel
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.72550 GHz 5.72550 GHz
Stop Frequency 5.76550 GHz 5.76550 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 800.000 ms 800.000 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 76 76
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 4/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.00 dB 0.30dB
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A TUVRheinland®

Power Spectral Density (5787.5 MHz; 20.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §815.407(a), KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01 II.F and ANSI C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5787.500000 5798.375000 | -3.615 30.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
35T
201
&
20 o
= v
- 204
57675 5780 5790 5800 5807.5
Frequency inMHz
Limit L 2 PD ——  SumLevel
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.76750 GHz 5.76750 GHz
Stop Frequency 5.80750 GHz 5.80750 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 800.000 ms 800.000 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 76 76
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 4/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.04 dB 0.30dB
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A TUVRheinland®

Power Spectral Density (5829.5 MHz; 20.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(a), KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01 II.F and ANSI C63.10-2013

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5829.500000 5829.375000 | -3.785 30.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
35T
30
201
aE: 10:
z o}
T oI
58095 5820 5830 5840
Frequency inMHz
Limit L 2 PD ——  SumLevel
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.80950 GHz 5.80950 GHz
Stop Frequency 5.84950 GHz 5.84950 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz <= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 800.000 ms 800.000 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 76 76
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 4/ max. 15 max. 15
Stable 3/3 3
Max Stable Difference 0.05 dB 0.30dB

58495
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Appendix B.2: Test Results of Frequency Stability
5.8G SDR, 1.4MHz BW

Frequency Error (5728.5 MHz; 20.000 dBm; 1.4MHz)

Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01 A.3 and ANSI C63.10-2013

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
5728.500000 5728.498180 0.318 -1.820000

(continuation of the "Result" table from column 6 ...)

DUT Frequency Result
(MHz)
5728.500000 | PASS

Frequency stahbility Pre

25T
20T

Level in dBm

572745 5728 57285 5729 572955

Frequency inMHz
Center frequency ——  Max Hold
Frequency stability

1071
0..

£ 1
- -10T
s |
°
3 -0
—

® 5728GHe|

57278 5728 57282 57284 57286 57288 5729 57292

Frequency inMHz

* Edae paints ——  Max Hold Center frequency
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Frequency Error (5786.5 MHz; 20.000 dBm; 1.4MHz)

Test according to FCC title 47 part 15 815.407(g), KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01 A.3 and ANSI C63.10-2013

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
5786.500000 5786.498530 0.254 -1.470000

(continuation of the "Result" table from column 6 ...)

DUT Frequency Result
(MHz)
5786.500000 | PASS

Frequency stahbility Pre

25T
20T

Level in dBm

578545 5786 57865 5787 578755

Frequency inMHz
Center frequency ——  Max Hold
Frequency stability

Level in dBm

57858 5786 5786.2 5786.4 5786.6 5786.8 5787 5787.2
Frequency inMHz

* Edae paints ——  Max Hold Center frequency
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Frequency Error (5846.5 MHz; 20.000 dBm; 1.4MHz)

Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01 A.3 and ANSI C63.10-2013

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
5846.500000 5846.502730 0.467 2.729500

(continuation of the "Result" table from column 6 ...)

DUT Frequency Result
(MHz)
5846.500000 | PASS
Frequency stahbility Pre
30T
20T
g T
- 10T
=
g o sea7Gre
101

584545 5846 5846.5 5847 584755

Frequency inMHz
Center frequency ——  Max Hold
Frequency stability

Level in dBm

58458 5846 5846.2 5846.4 5846.6 5846.8 5847 5847.2
Frequency inMHz

* Edae paints ——  Max Hold Center frequency
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5.8G SDR, 1.4MHz BW CA mode

Frequency Error (5730.12 MHz; 20.000 dBm; 1.4MHz)

Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01 A.3 and ANSI C63.10-2013

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
5730.120000 5730.118320 0.293 -1.680000

(continuation of the "Result" table from column 6 ...)

DUT Frequency Result
(MHz)
5730.120000 | PASS
Frequency stahility Pre
30T
20T
,;EQ 4
- 10T
s 1
°
3 0T
= 5730GHz|
10T
572907 57295 5730 57305 5731.17
Frequency inMHz
Center frequency —— Max Hold
Frequency stability
10T
0..
£ 4
- -10T
£ 1
°
@ 20T
-
2 5730GHz|
572942 57296 57298 5730 57302 57304 57306 5730.82

Frequency inMHz

2 Edae paints —— Max Hold Center frequency
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Frequency Error (5788.12 MHz; 20.000 dBm; 1.4MHz)

Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01 A.3 and ANSI C63.10-2013

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
5788.120000 5788.118600 0.242 -1.400000

(continuation of the "Result" table from column 6 ...)

DUT Frequency Result
(MHz)
5788.120000 | PASS
Frequency stability Pre

25T

20T
£
o
o
£
°
3
-

5787.07 57875 5788 57885 578917

Frequency inMHz
Center frequency —— MaxHold
Frequency stability
10T
O..

£ 4
- -10T
£ 1
°
3 0T
-

5787.42 5787.6 5787.8 5788 57882 57884 57886 5788.82
Frequency inMHz

L 2 Edae paints —— Max Hold Center frequency
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A TUVRheinland®

Frequency Error (5848.12 MHz; 20.000 dBm; 1.4MHz)

Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01 A.3 and ANSI C63.10-2013

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
5848.120000 5848.118740 0.215 -1.260000

(continuation of the "Result" table from column 6 ...)

DUT Frequency
(MHz)

Result

5848.120000

PASS

30T

20T

Level indBm

Frequency stahility Pre

584917

58485

5848

58475

5847.07
Frequency inMHz
Center frequency —— MaxHold
Frequency stability
107
O -+
C% 4
- -10T
£ 1
)
3 0T
-
e 5848Ghz|
5847.42 5847.6 5847.8 5848 58482 58484 58486 5848.82
Frequency inMHz
L 2 Edae paints —— Max Hold Center frequency
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5.8G SDR, 3MHz BW

Frequency Error (5727.5 MHz; 20.000 dBm; 3MHz)

Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01 A.3 and ANSI C63.10-2013

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
5727.500000 5727.502400 0.419 2.400000

(continuation of the "Result" table from column 6 ...)

DUT Frequency Result
(MHz)
5727.500000 | PASS

Frequency stahility Pre

Level indBm

572525 5726 5727 5728 5729 572975

Frequency inMHz
Center frequency —— Max Hold
Frequency stability

Level indBm

5726 57265 5727 57275 5728 57285 5729
Frequency inMHz

¢ Edae paints —— Max Hold Center frequency
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Frequency Error (5784.5 MHz; 20.000 dBm; 3MHz)

Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01 A.3 and ANSI C63.10-2013

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
5784.500000 5784.502250 0.389 2.250000

(continuation of the "Result" table from column 6 ...)

DUT Frequency Result
(MHz)
5784.500000 | PASS
Frequency stability Pre
20T
£
o
o
£
@
>
9}
-
578225 5783 5784 5785 5786 5786.75
Frequency inMHz
Center frequency —— MaxHold
Frequency stability
10T
0 -+
c T I ! | | il | | | J
5 0t
=
3 T 5785GHz
3 0T
- i
30 il
!
5783 57835 5784 57845 5785 57855 5786

Frequency inMHz

L 2 Edde paints ———  MaxHold Center frequency
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A TUVRheinland®

Frequency Error (5844.5 MHz; 20.000 dBm; 3MHz)

Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NIl Test Procedures New Rules

v02r01 A.3 and ANSI C63.10-2013

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
5844.500000 5844.502250 0.385 2.250000

(continuation of the "Result" table from column 6 ...)

DUT Frequency Result
(MHz)
5844.500000 | PASS

Frequency stahility Pre

25T
20T

Level indBm

584225 5843 5844 5845 5846

Frequency inMHz
Center frequency —— MaxHold
Frequency stability

151
10T

Level in dBm

5846.75

58445 5845 58455

Frequency inMHz

5843 58435 5844

L 2 Edde paints ———  MaxHold Center frequency

5846
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5.8G SDR, 3MHz BW CA mode

Frequency Error (5730.2 MHz; 20.000 dBm; 3MHz)

Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01 A.3 and ANSI C63.10-2013

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
5730.200000 5730.202250 0.393 2.250000

(continuation of the "Result" table from column 6 ...)

DUT Frequency Result
(MHz)
5730.200000 | PASS
Frequency stahility Pre
20T
=
o
o
£
°
3
-
5727.95 5729 5730 5731 5732 573245
Frequency inMHz
Center frequency —— Max Hold
Frequency stability
10T
£
o
3 -
£
°
3
-

57287 5729 57295 5730 57305 5731 5731.55731.7
Frequency inMHz

¢ Edae paints —— Max Hold Center frequency
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Frequency Error (5787.2 MHz; 20.000 dBm; 3MHz)

Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01 A.3 and ANSI C63.10-2013

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
5787.200000 5787.202400 0.415 2.400000

(continuation of the "Result" table from column 6 ...)

DUT Frequency Result
(MHz)
5787.200000 | PASS

Frequency stahility Pre

20T

Level indBm

578495 5786 5787 5788 5789 578945
Frequency inMHz

Center frequency —— MaxHold

Frequency stability

Level in dBm

\
5787 GHz

57857 5786 5786.5 5787 57875 5788 5788.55788.7
Frequency inMHz

L 2 Edde paints ———  MaxHold Center frequency
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Frequency Error (5847.2 MHz; 20.000 dBm; 3MHz)

Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01 A.3 and ANSI C63.10-2013

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
5847.200000 5847.202250 0.385 2.250000

(continuation of the "Result" table from column 6 ...)

DUT Frequency Result
(MHz)
5847.200000 | PASS
Frequency stability Pre
25T
20T
£
o
o
£
°
3
-
584495 5846 5847 5848 5849 584945
Frequency inMHz
Center frequency —— MaxHold
Frequency stability
157
10+
£
o
o
£
°
>
@
-

58457 5846 5846.5 5847 5847.5 5848 5848.55848.7
Frequency inMHz

L 2 Edde paints ———  MaxHold Center frequency
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A TUVRheinland®

5.8G SDR, 10MHz BW

Frequency Error (5730.5 MHz; 20.000 dBm; 10MHz)

Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01 A.3 and ANSI C63.10-2013

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
5730.500000 5730.502000 0.349 2.000000

DUT Frequency Result
(MHz)
5730.500000 | PASS

Level indBm

*

Level indBm

(continuation of the "Result" table from column 6 ...)

Frequency stahility Pre

5728

5730 5732

5734

5736

5738

5723 5724 5726
Frequency inMHz
Center frequency —— Max Hold
Frequency stability
0 -
-0+
20+
_w -+
4) -+
57255 5728 5730 5732 5734 57355
Frequency inMHz
Edae paints —— Max Hold Center frequency
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Frequency Error (5787.5 MHz; 20.000 dBm; 10MHz)

Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01 A.3 and ANSI C63.10-2013

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
5787.500000 5787.502000 0.345 1.999500

(continuation of the "Result" table from column 6 ...)

DUT Frequency Result
(MHz)
5787.500000 | PASS
Frequency stahility Pre
5..
0..
g -0t
a -+
o
j=
=27
[}
> 4
9}
-
_m -+
_4) -+
5780 5782 5784 5786 5788 5790 5792 5794 5795
Frequency inMHz
Center frequency —— MaxHold
Frequency stability
0..
-0+
£ 4
- 0T
£ 1
°
> 4
3 0 5788 GHz
_4) -+
57825 5784 5786 5788 5790 57925

Frequency inMHz

L 2 Edde paints ———  MaxHold Center frequency
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Frequency Error (5844.5 MHz; 20.000 dBm; 10MHz)

Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01 A.3 and ANSI C63.10-2013

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
5844.500000 5844.502500 0.428 2.499500

(continuation of the "Result" table from column 6 ...)

DUT Frequency Result
(MHz)
5844.500000 | PASS

Frequency stahility Pre

. A
B o o O\

Level indBm

8

40

5837 5838 5840 5842 5844 5846 5848 5850 5852
Frequency inMHz

Center frequency —— MaxHold

Frequency stability

L
o
4 )
t t

8

Level in dBm

8

S

58395 5842 5844 5846 5848 58495
Frequency inMHz

L 2 Edde paints ———  MaxHold Center frequency
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5.8G SDR, 20MHz BW

Frequency Error (5735.5 MHz; 20.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01 A.3 and ANSI C63.10-2013

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
5735.500000 5735.508999 1.569 8.999000

(continuation of the "Result" table from column 6 ...)

DUT Frequency Result
(MHz)
5735.500000 | PASS

Frequency stahility Pre

Level indBm

57205 5725 5730 5735 5740 5745 57505

Frequency inMHz
Center frequency —— Max Hold
Frequency stability

Level indBm

57255 5730 5735 5740 57455
Frequency inMHz

¢ Edae paints —— Max Hold Center frequency
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Prifbericht - Produkte
Test Report - Products

A TUVRheinland®

Frequency Error (5787.5 MHz; 20.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NIl Test Procedures New Rules

v02r01 A.3 and ANSI C63.10-2013

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
5787.500000 5787.506000 1.037 5.999500

(continuation of the "Result" table from column 6 ...)

DUT Frequency Result
(MHz)

5787.500000 | PASS

Frequency stahility Pre

Level indBm

57725 5775 5780 5785 5790 5795

5800 58025

Frequency inMHz
Center frequency —— MaxHold
Frequency stability
0 -
-0+
C% 4
- 0T
£ 1
)
3 0T
-
_4) -+
57775 5780 5785 5790 5795 57975

Frequency inMHz

L 2 Edde paints ———  MaxHold Center frequency




Appendix B
CN22ZE75 003
Page 40 of 201

Prifbericht - Produkte
Test Report - Products

A TUVRheinland®

Frequency Error (5839.5 MHz; 20.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NIl Test Procedures New Rules

v02r01 A.3 and ANSI C63.10-2013

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
5839.500000 5839.508999 1.541 8.999000

(continuation of the "Result" table from column 6 ...)

DUT Frequency Result
(MHz)

5839.500000 | PASS

Frequency stahility Pre

Level indBm

58245 5830 5835 5840 5845 5850

58545

Frequency inMHz
Center frequency —— MaxHold
Frequency stability
0..
-0+
C% 4
- 0T
£ 1
)
3 0T
-
_4) -+
58295 5835 5840 5845 58495

Frequency inMHz

L 2 Edde paints ———  MaxHold Center frequency
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A TUVRheinland®

5.8G SDR, 40MHz BW

Frequency Error (5745.5 MHz; 20.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01 A.3 and ANSI C63.10-2013

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
5745.500000 5745.509059 1.577 9.059000

DUT Frequency Result
(MHz)
5745.500000 | PASS

Level indBm

*

Level indBm

(continuation of the "Result" table from column 6 ...)

Frequency stahility Pre

5740

5750 5760 5770 57755

57155 5720 5730
Frequency inMHz
Center frequency —— Max Hold
Frequency stability

0 -
-0+
20+
_w -+
_4) -+
5725797 5730 5740 5750 5760 5765.797

Edae paints

Frequency inMHz

—— Max Hold

Center frequency
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Frequency Error (5787.5 MHz; 20.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NIl Test Procedures New Rules
v02r01 A.3 and ANSI C63.10-2013

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
5787.500000 5787.502000 0.346 2.000000

(continuation of the "Result" table from column 6 ...)

DUT Frequency Result
(MHz)
5787.500000 | PASS

Frequency stahility Pre

157
101

Level indBm

57575 5770 5780 5790 5800 5810 58175
Frequency inMHz

Center frequency —— MaxHold

Frequency stability

Level in dBm

57675 5780 5790 5800 5807.5
Frequency inMHz

L 2 Edde paints ———  MaxHold Center frequency
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Prifbericht - Produkte
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A TUVRheinland®

Frequency Error (5829.5 MHz; 20.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(g), KDB 789033 D02 General U-NIl Test Procedures New Rules

v02r01 A.3 and ANSI C63.10-2013

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
5829.500000 5829.505059 0.868 5.059000

(continuation of the "Result" table from column 6 ...)

DUT Frequency Result
(MHz)

5829.500000 | PASS

Frequency stahility Pre

157
101

Level indBm

57995 5810 5820 5830 5840 5850

58595

Frequency inMHz
Center frequency —— MaxHold
Frequency stability
0 -
-0+
c 1
o
o
£
)
>
@
-
5809.797 5820 5830 5840 5849797

Frequency inMHz

L 2 Edde paints ———  MaxHold Center frequency
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Appendix B.3: Test Results of 6dB Bandwidth

5.8G SDR, 1.4MHz BW

Minimum Emission Bandwidth 6 dB (5728.5 MHz; 20.000 dBm; 1.4MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v02r01 D and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5728.500000 1.164356 0.500000 5727.917822 5729.082178

(continuation of the "6 dB Bandwidth" table from column 6 ...)

35T
30T

20T

Level in dBm

TN

DUT Frequency Max Level Result
(MHz) (dBm)
5728.500000 19.0 | PASS
6 dB Bandwidth

1.164 MHz
57271 57275 5728 57285 5729 57295 57299
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.72710 GHz 5.72710 GHz
Stop Frequency 5.72990 GHz 5.72990 GHz
Span 2.800 MHz 2.800 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 56
Sweeptime 19.022 ps AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 20 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.02 dB 0.30dB
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A TUVRheinland®

Minimum Emission Bandwidth 6 dB (5786.5 MHz; 20.000 dBm; 1.4MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v02r01 D and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5786.500000 1.164356 0.500000 5785.917822 5787.082178

(continuation of the "6 dB Bandwidth" table from column 6 ...)

35T
30T

20T

Level in dBm

T TN

DUT Frequency Max Level Result
(MHz) (dBm)
5786.500000 18.9 | PASS
6 dB Bandwidth

1.164 MHz

57855

5786
Freque

57865

ncy inMHz

5787

57875

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.78510 GHz 5.78510 GHz
Stop Frequency 5.78790 GHz 5.78790 GHz
Span 2.800 MHz 2.800 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 56
Sweeptime 19.022 ps AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 13/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.19 dB 0.30dB

5787.9




Prifbericht - Produkte
Test Report - Products

Appendix B

CN22ZE75 003
Page 46 of 201

A TUVRheinland®

Minimum Emission Bandwidth 6 dB (5846.5 MHz; 20.000 dBm; 1.4MHz)

Max level (-29.9 dBm) more than 26.0 dB below the nominal power level.

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
.10-2013

v02r01 D and ANSI C63

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5846.500000 2.800000 0.500000 5845.100000 5847.900000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

Level indBm

DUT Frequency Max Level Result
(MHz) (dBm)
5846.500000 -29.9 | PASS
6 dB Bandwidth

@l 2800 MHz

| . . . .
58451 58455 5846 58465 5847 58475 5847.9
Frequency inMHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.84510 GHz 5.84510 GHz
Stop Frequency 5.84790 GHz 5.84790 GHz
Span 2.800 MHz 2.800 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 56
Sweeptime 19.022 ps AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30dB
Run 6 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30 dB
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5.8G SDR, 1.4MHz BW CA mode

Minimum Emission Bandwidth 6 dB (5730.12 MHz; 20.000 dBm; 1.4MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01 D and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5730.120000 1.164356 0.500000 5729.537822 5730.702178

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5730.120000 19.4 | PASS
6 dB Bandwidth

35T
30T

20T

N

Level indBm

1.164 MHz

572872 5729 57295 5730 57305 5731 5731.52
Frequency inMHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.72872 GHz 5.72872 GHz
Stop Frequency 5.73152 GHz 5.73152 GHz
Span 2.800 MHz 2.800 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 56
Sweeptime 19.022 ps AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 11/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.09 dB 0.30 dB
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A TUVRheinland®

Minimum Emission Bandwidth 6 dB (5788.12 MHz; 20.000 dBm; 1.4MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v02r01 D and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5788.120000 1.164356 0.500000 5787.537822 5788.702178

(continuation of the "6 dB Bandwidth" table from column 6 ...)

35T
30T

20T

Level in dBm

N

DUT Frequency Max Level Result
(MHz) (dBm)
5788.120000 19.0 | PASS
6 dB Bandwidth

1.164 MHz

578672 5787

57875 5788

57885

Frequency inMHz

5789

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.78672 GHz 5.78672 GHz
Stop Frequency 5.78952 GHz 5.78952 GHz
Span 2.800 MHz 2.800 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 56
Sweeptime 19.022 ps AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 20 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30dB

578952
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A TUVRheinland®

Minimum Emission Bandwidth 6 dB (5848.12 MHz; 20.000 dBm; 1.4MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v02r01 D and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5848.120000 1.164356 0.500000 5847.537822 5848.702178

(continuation of the "6 dB Bandwidth" table from column 6 ...)

35T
30T

20T

DUT Frequency Max Level Result
(MHz) (dBm)
5848.120000 19.9 | PASS
6 dB Bandwidth

,JE;\ f/\/_JJ\j\
z
1.164 MHz
584672 5847 58475 5848 58485 5849
Frequency inMHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.84672 GHz 5.84672 GHz
Stop Frequency 5.84952 GHz 5.84952 GHz
Span 2.800 MHz 2.800 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 56
Sweeptime 19.022 ps AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 12 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.07 dB 0.30dB

584952
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5.8G SDR, 3MHz BW

Minimum Emission Bandwidth 6 dB (5727.5 MHz; 20.000 dBm; 3MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01 D and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5727.500000 2.250000 0.500000 5726.375000 5728.625000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5727.500000 14.3 | PASS
6 dB Bandwidth

20T

S aaas

Level indBm

2250 MHz

57245 5725 5726 5727 5728 5729 5730 57305
Frequency inMHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.72450 GHz 5.72450 GHz
Stop Frequency 5.73050 GHz 5.73050 GHz
Span 6.000 MHz 6.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 120 ~ 120
Sweeptime 18.984 ps AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 12 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.07 dB 0.30 dB
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A TUVRheinland®

Minimum Emission Bandwidth 6 dB (5784.5 MHz; 20.000 dBm; 3MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v02r01 D and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5784.500000 2.250000 0.500000 5783.375000 5785.625000

20T

Level in dBm

DUT Frequency Max Level Result
(MHz) (dBm)
5784.500000 15.5 | PASS
6 dB Bandwidth

(aSateten

(continuation of the "6 dB Bandwidth" table from column 6 ...)

2250 MHz
57815 5782 5783 5784 5785 5786 5787 57875
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.78150 GHz 5.78150 GHz
Stop Frequency 5.78750 GHz 5.78750 GHz
Span 6.000 MHz 6.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 120 ~ 120
Sweeptime 18.984 ps AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 13/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.24 dB 0.30dB
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A TUVRheinland®

Minimum Emission Bandwidth 6 dB (5844.5 MHz; 20.000 dBm; 3MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v02r01 D and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5844.500000 2.250000 0.500000 5843.375000 5845.625000

20T

DUT Frequency Max Level Result
(MHz) (dBm)
5844.500000 17.0 | PASS
6 dB Bandwidth

{1 i

(continuation of the "6 dB Bandwidth" table from column 6 ...)

&
z
2250 MHz
58415 5842 5843 5844 5845 5846 5847 58475
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.84150 GHz 5.84150 GHz
Stop Frequency 5.84750 GHz 5.84750 GHz
Span 6.000 MHz 6.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 120 ~ 120
Sweeptime 18.984 ps AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 18 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.01 dB 0.30dB
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5.8G SDR, 3MHz BW CA mode

Minimum Emission Bandwidth 6 dB (5730.2 MHz; 20.000 dBm; 3MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01 D and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5730.200000 2.250000 0.500000 5729.075000 5731.325000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5730.200000 16.0 | PASS
6 dB Bandwidth

20T

ol TN

Level indBm

2250 MHz

57272 5728 5729 5730 5731 5732 57332
Frequency inMHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.72720 GHz 5.72720 GHz
Stop Frequency 5.73320 GHz 5.73320 GHz
Span 6.000 MHz 6.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 120 ~ 120
Sweeptime 18.984 ps AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 13/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30 dB
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A TUVRheinland®

Minimum Emission Bandwidth 6 dB (5787.2 MHz; 20.000 dBm; 3MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v02r01 D and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5787.200000 2.250000 0.500000 5786.075000 5788.325000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

20T

Level in dBm

DUT Frequency Max Level Result
(MHz) (dBm)
5787.200000 15.8 | PASS
6 dB Bandwidth

G aintn

2250 MHz

5785

57842

5787
Freque

5786

5788
ncy inMHz

5789

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.78420 GHz 5.78420 GHz
Stop Frequency 5.79020 GHz 5.79020 GHz
Span 6.000 MHz 6.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 120 ~ 120
Sweeptime 18.984 ps AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 12 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.04 dB 0.30dB

57902
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A TUVRheinland®

Minimum Emission Bandwidth 6 dB (5847.2 MHz; 20.000 dBm; 3MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v02r01 D and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5847.200000 2.250000 0.500000 5846.075000 5848.325000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

20T

DUT Frequency Max Level Result
(MHz) (dBm)
5847.200000 16.8 | PASS
6 dB Bandwidth

[f”\AJW\——\

&
z
2250 MHz
58442 5845 5846 5847 5848 5849
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.84420 GHz 5.84420 GHz
Stop Frequency 5.85020 GHz 5.85020 GHz
Span 6.000 MHz 6.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 120 ~ 120
Sweeptime 18.984 ps AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 11/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.16 dB 0.30dB

5850.2
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A TUVRheinland®

5.8G SDR, 10MHz BW

Minimum Emission Bandwidth 6 dB (5730.5 MHz; 20.000 dBm; 10MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v02r01 D and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5730.500000 9.100000 0.500000 5725.975000 5735.075000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5730.500000 -6.0 | PASS
6 dB Bandwidth
0..
104 [N I L
&
9.100 MHz
57205 5725 5730 5735
Frequency inMHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.72050 GHz 5.72050 GHz
Stop Frequency 5.74050 GHz 5.74050 GHz
Span 20.000 MHz 20.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 400 ~ 400
Sweeptime 56.953 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 47 | max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.28 dB 0.30 dB

57405
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A TUVRheinland®

Minimum Emission Bandwidth 6 dB (5787.5 MHz; 20.000 dBm; 10MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v02r01 D and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5787.500000 9.150000 0.500000 5782.925000 5792.075000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

Level in dBm

DUT Frequency Max Level Result
(MHz) (dBm)
5787.500000 -5.8 | PASS
6 dB Bandwidth

et

9.150 MHz
57775 5780 5785 5790 5795
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.77750 GHz 5.77750 GHz
Stop Frequency 5.79750 GHz 5.79750 GHz
Span 20.000 MHz 20.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 400 ~ 400
Sweeptime 56.953 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 90 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.09 dB 0.30dB

57975
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A TUVRheinland®

Minimum Emission Bandwidth 6 dB (5844.5 MHz; 20.000 dBm; 10MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v02r01 D and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5844.500000 9.150000 0.500000 5839.925000 5849.075000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5844.500000 -4.9 | PASS
6 dB Bandwidth
5..
0..
ol W\I\MW
&
2
9.150 MHz
58345 5840 5845 5850 58545
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.83450 GHz 5.83450 GHz
Stop Frequency 5.85450 GHz 5.85450 GHz
Span 20.000 MHz 20.000 MHz
RBW 100.000 kHz ~ 100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 400 ~ 400
Sweeptime 56.953 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 71/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30 dB
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A TUVRheinland®

5.8G SDR, 20MHz BW

Minimum Emission Bandwidth 6 dB (5735.5 MHz; 20.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v02r01 D and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5735.500000 18.050000 0.500000 5726.475000 5744.525000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5735.500000 -7.0 | PASS
6 dB Bandwidth
0..
10+ )\NMN“\/VMW‘M’“MWM"L"W
£
g 21
<
& w1
2. 18.050 MHz
57155 5720 5730 5740 5750
Frequency inMHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.71550 GHz 5.71550 GHz
Stop Frequency 5.75550 GHz 5.75550 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 94.922 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 100 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30 dB

57555
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A TUVRheinland®

Minimum Emission Bandwidth 6 dB (5787.5 MHz; 20.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v02r01 D and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5787.500000 18.050000 0.500000 5778.475000 5796.525000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5787.500000 -7.6 | PASS
6 dB Bandwidth
0..
101 WWMMMM
£
3 o7
<
& w1
18050 MHz
40 1
5767.5 5780 5790 5800 5807.5
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.76750 GHz 5.76750 GHz
Stop Frequency 5.80750 GHz 5.80750 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~ 100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 94.922 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 95 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.18 dB 0.30 dB
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Minimum Emission Bandwidth 6 dB (5839.5 MHz; 20.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01 D and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5839.500000 18.050000 0.500000 5830.475000 5848.525000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5839.500000 -7.3 | PASS
6 dB Bandwidth
0..
10 }\MMMMMMMWM
£
3 o7
£
2
g7
18050 MHz
40 4
58195 5830 5840 5850 58595

Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.81950 GHz 5.81950 GHz
Stop Frequency 5.85950 GHz 5.85950 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 94.922 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 112 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30dB
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A TUVRheinland®

5.8G SDR, 40MHz BW

Minimum Emission Bandwidth 6 dB (5745.5 MHz; 20.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v02r01 D and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.500000 36.000000 0.500000 5727.525000 5763.525000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency
(MHz)

5745.500000

Level indBm

301

i S

Max Level Result
(dBm)
-10.0 | PASS
6 dB Bandwidth

[ Jansosbosetarimsbaotoh s i b g,

36.000 MHz M

57055

5720

5740

5760

Frequency inMHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.70550 GHz 5.70550 GHz
Stop Frequency 5.78550 GHz 5.78550 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 105/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.02 dB 0.30 dB

57855
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Minimum Emission Bandwidth 6 dB (5787.5 MHz; 20.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01 D and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5787.500000 36.000000 0.500000 5769.475000 5805.475000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5787.500000 -10.2 | PASS
6 dB Bandwidth
5..
0..
101
& | WWMMNWWM
kel
S ot
m..
T ) 36.000 MHz h
_4).
57475 5760 5780 5800 58275
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.74750 GHz 5.74750 GHz
Stop Frequency 5.82750 GHz 5.82750 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 111/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.07 dB 0.30dB




Appendix B A TUVRheinland®

Prifbericht - Produkte CN22ZE75 003
Test Report - Products Page 64 of 201

Minimum Emission Bandwidth 6 dB (5829.5 MHz; 20.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01 D and ANSI C63.10-2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5829.500000 36.050000 0.500000 5811.475000 5847.525000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5829.500000 -9.7 | PASS
6 dB Bandwidth
5..
0..
10+
£ WWMAMMM
o +
o
s 24t
[
3 1
_w -+
T / 36.05 MHz
_4) e
57895 5800 5820 5840 5860 58695

Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.78950 GHz 5.78950 GHz
Stop Frequency 5.86950 GHz 5.86950 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 116 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30dB
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A TUVRheinland®

Prifbericht - Produkte
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Appendix B.4: Test Results of 99% Bandwidth
5.8G SDR, 1.4MHz BW

Occupied Channel Bandwidth 99% (5728.5 MHz; 20.000 dBm; 1.4MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01 D and ANSI C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5728.500000 1.140000 5727.945000 5729.085000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5728.500000 | PASS
99 %Bandwidth
20T
10+
] W
'g
1140 MHz
57271 57275 5728 57285 5729 57295 57299
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.72710 GHz 5.72710 GHz
Stop Frequency 5.72990 GHz 5.72990 GHz
Span 2.800 MHz 2.800 MHz
RBW 20.000 kHz >=14.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 280 ~ 280
Sweeptime 94.727 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 8 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.17 dB 0.30dB
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A TUVRheinland®
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Occupied Channel Bandwidth 99% (5786.5 MHz; 20.000 dBm; 1.4MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01 D and ANSI C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5786.500000 1.140000 5785.945000 5787.085000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5786.500000 | PASS
99 %Bandwidth
20T
107 W/\/wwf\
e 1
o 4
o
=
3
1.140 MHz

57865 5787 57875 5787.9

Frequency in MHz

57855 5786

57851

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.78510 GHz 5.78510 GHz
Stop Frequency 5.78790 GHz 5.78790 GHz
Span 2.800 MHz 2.800 MHz
RBW 20.000 kHz >=14.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 280 ~ 280
Sweeptime 94.727 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 8 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.12 dB 0.30dB
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A TUVRheinland®

Prifbericht - Produkte
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Occupied Channel Bandwidth 99% (5846.5 MHz; 20.000 dBm; 1.4MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01 D and ANSI C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5846.500000 1.150000 5845.945000 5847.095000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5846.500000 | PASS
99 %Bandwidth

25T

201

10+

&
z
1.150 MHz
5845.1 58455 5846 5846.5 5847 5847.5 5847.9
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.84510 GHz 5.84510 GHz
Stop Frequency 5.84790 GHz 5.84790 GHz
Span 2.800 MHz 2.800 MHz
RBW 20.000 kHz >=14.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 280 ~ 280
Sweeptime 94.727 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 13/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30dB
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5.8G SDR, 1.4MHz BW CA mode

Occupied Channel Bandwidth 99% (5730.12 MHz; 20.000 dBm; 1.4MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01 D and ANSI C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5730.120000 1.140000 5729.565000 5730.705000

DUT Frequency Result
(MHz)
5730.120000 | PASS

20T

(continuation of the "99 % Bandwidth" table from column 6 ...)

99 %Bandwidth

Wwwwwv\

&
1140 MHz
572872 5729 57295 5730 57305 5731 5731.52
Frequency inMHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.72872 GHz 5.72872 GHz
Stop Frequency 5.73152 GHz 5.73152 GHz
Span 2.800 MHz 2.800 MHz
RBW 20.000 kHz >=14.000 kHz
VBW 100.000 kHz >=60.000 kHz
SweepPoints 280 ~ 280
Sweeptime 94.727 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 8 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.19 dB 0.30 dB
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A TUVRheinland®

Occupied Channel Bandwidth 99% (5788.12 MHz; 20.000 dBm; 1.4MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v02r01 D and ANSI C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5788.120000 1.150000 5787.565000 5788.715000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5788.120000 | PASS
99 %Bandwidth

20T

101
£
o
o
T
3 -

1.150 MHz

578672 5787

57875

5788

57885

Frequency inMHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.78672 GHz 5.78672 GHz
Stop Frequency 5.78952 GHz 5.78952 GHz
Span 2.800 MHz 2.800 MHz
RBW 20.000 kHz >=14.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 280 ~ 280
Sweeptime 94.727 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 8 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.09 dB 0.30dB

5789

578952
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A TUVRheinland®

Occupied Channel Bandwidth 99% (5848.12 MHz; 20.000 dBm; 1.4MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v02r01 D and ANSI C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5848.120000 1.150000 5847.565000 5848.715000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5848.120000 | PASS
99 %Bandwidth
20T
10+
&
z
1.150 MHz
584672 5847 58475 5848 58485 5849
Frequency inMHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.84672 GHz 5.84672 GHz
Stop Frequency 5.84952 GHz 5.84952 GHz
Span 2.800 MHz 2.800 MHz
RBW 20.000 kHz >=14.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 280 ~ 280
Sweeptime 94.727 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 8 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.06 dB 0.30dB

584952
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5.8G SDR, 3MHz BW

Occupied Channel Bandwidth 99% (5727.5 MHz; 20.000 dBm; 3MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01 D and ANSI C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5727.500000 2.220000 5726.382500 5728.602500

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5727.500000 | PASS

99 %Bandwidth

(EEms maa

Level indBm

2220 MHz
57245 5725 5726 5727 5728 5729 5730 57305
Frequency inMHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.72450 GHz 5.72450 GHz
Stop Frequency 5.73050 GHz 5.73050 GHz
Span 6.000 MHz 6.000 MHz
RBW 30.000 kHz >= 30.000 kHz
VBW 100.000 kHz >=90.000 kHz
SweepPoints 400 ~ 400
Sweeptime 63.216 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 11/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.08 dB 0.30 dB
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A TUVRheinland®

Occupied Channel Bandwidth 99% (5784.5 MHz; 20.000 dBm; 3MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v02r01 D and ANSI C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5784.500000 2.220000 5783.382500 5785.602500

DUT Frequency
(MHz)

Result

5784.500000

PASS

99 %Bandwidth

i s

(continuation of the "99 % Bandwidth" table from column 6 ...)

5786

&
T
2220 MHz
57815 5782 5783 5784 5785
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.78150 GHz 5.78150 GHz
Stop Frequency 5.78750 GHz 5.78750 GHz
Span 6.000 MHz 6.000 MHz
RBW 30.000 kHz >= 30.000 kHz
VBW 100.000 kHz >=90.000 kHz
SweepPoints 400 ~ 400
Sweeptime 63.216 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 11/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.14 dB 0.30dB

5787 57875
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A TUVRheinland®

Occupied Channel Bandwidth 99% (5844.5 MHz; 20.000 dBm; 3MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v02r01 D and ANSI C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5844.500000 2.220000 5843.382500 5845.602500

DUT Frequency
(MHz)

Result

5844.500000

PASS

Level in dBm

99 %Bandwidth

W

(continuation of the "99 % Bandwidth" table from column 6 ...)

2220 MHz
58415 5842 5843 5844 5845 5846 5847 58475
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.84150 GHz 5.84150 GHz
Stop Frequency 5.84750 GHz 5.84750 GHz
Span 6.000 MHz 6.000 MHz
RBW 30.000 kHz >= 30.000 kHz
VBW 100.000 kHz >=90.000 kHz
SweepPoints 400 ~ 400
Sweeptime 63.216 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 13/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.04 dB 0.30dB
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5.8G SDR, 3MHz BW CA mode

Occupied Channel Bandwidth 99% (5730.2 MHz; 20.000 dBm; 3MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01 D and ANSI C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5730.200000 2.220000 5729.082500 5731.302500

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5730.200000 | PASS

99 %Bandwidth

e

&
2220 MHz
57272 5728 5729 5730 5731 5732 57332
Frequency inMHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.72720 GHz 5.72720 GHz
Stop Frequency 5.73320 GHz 5.73320 GHz
Span 6.000 MHz 6.000 MHz
RBW 30.000 kHz >= 30.000 kHz
VBW 100.000 kHz >=90.000 kHz
SweepPoints 400 ~ 400
Sweeptime 63.216 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 14 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.06 dB 0.30 dB
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Occupied Channel Bandwidth 99% (5787.2 MHz; 20.000 dBm; 3MHz)

Test according to FCC title 47 part 15 §815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01 D and ANSI C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5787.200000 2.220000 5786.082500 5788.302500

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5787.200000 | PASS

99 %Bandwidth

T e

Level in dBm

2220 MHz

5787 5788 5789 57902

Frequency in MHz

5785 5786

57842

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.78420 GHz 5.78420 GHz
Stop Frequency 5.79020 GHz 5.79020 GHz
Span 6.000 MHz 6.000 MHz
RBW 30.000 kHz >= 30.000 kHz
VBW 100.000 kHz >=90.000 kHz
SweepPoints 400 ~ 400
Sweeptime 63.216 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 9/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.23 dB 0.30dB
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Occupied Channel Bandwidth 99% (5847.2 MHz; 20.000 dBm; 3MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01 D and ANSI C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5847.200000 2.220000 5846.082500 5848.302500

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5847.200000 | PASS

99 %Bandwidth

T e

Level in dBm

2220 MHz
58442 5845 5846 5847 5848 5849 5850.2
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.84420 GHz 5.84420 GHz
Stop Frequency 5.85020 GHz 5.85020 GHz
Span 6.000 MHz 6.000 MHz
RBW 30.000 kHz >= 30.000 kHz
VBW 100.000 kHz >=90.000 kHz
SweepPoints 400 ~ 400
Sweeptime 63.216 us AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 12 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.09 dB 0.30dB
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5.8G SDR, 10MHz BW

Occupied Channel Bandwidth 99% (5730.5 MHz; 20.000 dBm; 10MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01 D and ANSI C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5730.500000 9.000000 5726.025000 5735.025000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5730.500000 | PASS

99 %Bandwidth
5 -
0 -+
(%MA—/’LM\/WW‘/\""}\,JLM—’\
£
@A
o
£
°©
>
]
|
9.000 MHz
57205 5725 5730 5735 57405

Frequency inMHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.72050 GHz 5.72050 GHz
Stop Frequency 5.74050 GHz 5.74050 GHz
Span 20.000 MHz 20.000 MHz
RBW 100.000 kHz >=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 400 ~ 400
Sweeptime 56.953 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 73 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.21 dB 0.30 dB
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Occupied Channel Bandwidth 99% (5787.5 MHz; 20.000 dBm; 10MHz)

Test according to FCC title 47 part 15 §815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v02r01 D and ANSI C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5787.500000 9.000000 5782.975000 5791.975000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5787.500000 | PASS
99 %Bandwidth
5..
0..
10l (WMMWI\/\\/V\[\I\
&
z
9000 MHz|
57775 5780 5785 5790 5795 57975
Frequency in MHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.77750 GHz 5.77750 GHz
Stop Frequency 5.79750 GHz 5.79750 GHz
Span 20.000 MHz 20.000 MHz
RBW 100.000 kHz >=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 400 ~ 400
Sweeptime 56.953 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 58 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.08 dB 0.30dB
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A TUVRheinland®

Occupied Channel Bandwidth 99% (5844.5 MHz; 20.000 dBm; 10MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v02r01 D and ANSI C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5844.500000 9.000000 5840.025000 5849.025000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5844.500000 | PASS
99 %Bandwidth
5..
0..
,JWI\/VJ\mNMW\/\J\r\_JI\M“\
&
z
9.000 MHz
58345 5840 5845 5850
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.83450 GHz 5.83450 GHz
Stop Frequency 5.85450 GHz 5.85450 GHz
Span 20.000 MHz 20.000 MHz
RBW 100.000 kHz >=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 400 ~ 400
Sweeptime 56.953 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 51/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.22 dB 0.30dB

58545
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5.8G SDR, 20MHz BW

Occupied Channel Bandwidth 99% (5735.5 MHz; 20.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v02r01 D and ANSI C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5735.500000 17.800000 5726.650000 5744.450000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5735.500000 | PASS

99 %Bandwidth

Level indBm

5730 5740 5750 57555

5720

57155
Frequency inMHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.71550 GHz 5.71550 GHz
Stop Frequency 5.75550 GHz 5.75550 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 47.266 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 37 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.09 dB 0.30 dB
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A TUVRheinland®

Occupied Channel Bandwidth 99% (5787.5 MHz; 20.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v02r01 D and ANSI C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5787.500000 17.800000 5778.550000 5796.350000

DUT Frequency
(MHz)

Level in dBm

(continuation of the "99 % Bandwidth" table from column 6 ...)

5767.5

Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.76750 GHz 5.76750 GHz
Stop Frequency 5.80750 GHz 5.80750 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 47.266 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 97 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30dB

Result
5787.500000 | PASS
99 %Bandwidth
17.800 MHz
5780 5790 5800 5807.5
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Occupied Channel Bandwidth 99% (5839.5 MHz; 20.000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v02r01 D and ANSI C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5839.500000 17.900000 5830.550000 5848.450000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
5839.500000 | PASS
99 %Bandwidth
5..
0..
!Lf/\'w’x\/"—wr\/"'\f\/ﬁ
&
=
17.900 MHz
58195 5830 5840 5850 58595
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.81950 GHz 5.81950 GHz
Stop Frequency 5.85950 GHz 5.85950 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 47.266 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 88 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30 dB
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5.8G SDR, 40MHz BW

Occupied Channel Bandwidth 99% (5745.5 MHz; 20.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v02r01 D and ANSI C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5745.500000 35.500000 5727.875000 5763.375000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5745.500000 | PASS
99 %Bandwidth
10T
0-- _/.J—'—'\JV_'—“A’__Y\——'M‘H\
£
[} -
kel
£
°©
3
-
35500 MHz

57055

5720

5740

5760

Frequency inMHz
Measurement
Setting Instrument Target Value
Value

Start Frequency 5.70550 GHz 5.70550 GHz
Stop Frequency 5.78550 GHz 5.78550 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 50 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.02 dB 0.30 dB

57855
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A TUVRheinland®

Occupied Channel Bandwidth 99% (5787.5 MHz; 20.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v02r01 D and ANSI C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5787.500000 35.500000 5769.625000 5805.125000

DUT Frequency
(MHz)

5787.500000

Level in dBm

(continuation of the "99 % Bandwidth" table from column 6 ...)

Result
PASS
99 %Bandwidth
%
35500 MHz

57475

5760

5780

5800

Frequency in MHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.74750 GHz 5.74750 GHz
Stop Frequency 5.82750 GHz 5.82750 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 51/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.14 dB 0.30dB

58275
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Occupied Channel Bandwidth 99% (5829.5 MHz; 20.000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v02r01 D and ANSI C63.10-2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5829.500000 35.750000 5811.625000 5847.375000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5829.500000 | PASS
99 %Bandwidth
10T
0T wﬂﬁ#_v_ﬂh
£
2} -
o
£
©
3
-
35750 MHz
57895 5800 5820 5840 5860 58695

Frequency in MHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.78950 GHz 5.78950 GHz
Stop Frequency 5.86950 GHz 5.86950 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 43 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.02 dB 0.30dB
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Appendix B.5: Test Results of Radiated Spurious Emissions
Note: 1, Testing is carried out with frequency rang 9kHz to the tenth harmonics.

2, The margin is greater than 20 dB are not shown in this Appendix.
30MHz - 1GHz (Worst case)

EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M_5728.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
80T
7071
60T
€ ol
& 50__ . |_
3 |
= 40
° T *
g 301
— -+
20+ * * &
10T
0 } ——— } } } } ———t— |
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz

Critical_Fregs

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
47.217500 20.24 40.00 19.76 100.0 | H 340.0 -18.5
68.315000 19.62 40.00 20.38 100.0 | H 183.0 -21.2
204.891000 21.06 43.50 22.44 100.0 | H 294.0 -18.9
860.417000 33.69 46.00 12.31 100.0 | H 82.0 -5.3
Final Result

Frequency QuasiPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) (dBpv/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M_5728.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
80T
701
60T
S 4
& 50__ . |_
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0 } ——— } } } } } —t—t i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical _Fregs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
56.238500 26.90 40.00 13.10 100.0 | V 44.0 -18.6
104.932500 18.05 43.50 25.45 1000 | V 0.0 -18.7
280.599500 22.49 46.00 23.51 1000 | V 165.0 -16.7
845.964000 35.01 46.00 10.99 1000 | V 97.0 -5.6
Final Result

Frequency QuasiPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) (dBpVv/m) (dB) (cm) (deg) (dB/m)
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1GHz - 18GHz

Note: The highest waveform in the figure is 5.8G SDR Fundamental.

EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M_5728.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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1G 2G 3G 4G 5G
Frequency inHz
Critical_Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5271.500000 59.27 74.00 14.73 1000 | H 331.0 12.9
5312.500000 48.94 54.00 5.06 100.0 | H 60.0 13.1
5728.500000 111.46 100.0 | H 246.0 13.9
5728.500000 117.94 100.0 | H 246.0 13.9
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M_5728.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
10T
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@ 80T
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1G 2G 3G 4G 5G
Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
5416.500000 59.61 74.00 14.39 100.0 | V 170.0 13.5
5416.500000 50.16 54.00 3.84 100.0 | V 170.0 13.5
5728.500000 110.34 100.0 | V 209.0 13.9
5729.000000 118.60 100.0 | V 202.0 13.9
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)




Prifbericht - Produkte
Test Report - Products

Appendix B
CN22ZE75 003
Page 90 of 201

A TUVRheinland®

EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M_5728.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
10T
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62G 8 9 10G 18G
Frequency inHz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
11456.900000 48.48 74.00 25.52 100.0 | H 217.0 13.4
11456.900000 37.94 54.00 16.06 100.0 | H 217.0 13.4
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M_5728.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
10T
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Frequency inHz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.

(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
11457.391667 49.67 74.00 24.33 100.0 | V 204.0 13.4
11457.391667 39.16 54.00 14.84 100.0 | V 204.0 13.4

Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M_5728.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
10T
120+
100+
S
@ 80T
z 1
e}
= 60T *
% 1
40+
20T
0 } } } } } } } } } } } } } } !
5600 5620 5640 5660 5680 5700 5720 5740 5750
Frequency in MHz
Critical _Fregs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
5647.911111 57.43 68.20 10.77 | 100.0 | H 303.0 13.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M_5728.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
10T
120+
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S
@ 80T
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e}
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5600 5620 5640 5660 5680 5700 5720 5740 5750
Frequency in MHz
Critical _Fregs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
5630.494445 56.62 68.20 11.58 | 100.0 | V 111.0 13.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M_5786.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
5370.500000 58.85 74.00 15.15 100.0 | H 55.0 13.3
5474.500000 50.16 54.00 3.84 1000 | H 105.0 13.6
5786.500000 108.10 1000 | H 323.0 14.0
5787.000000 114.72 100.0 | H 113.0 14.0
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M_5786.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
10T
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T *
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
5786.500000 108.77 100.0 | V 280.0 14.0
5786.500000 116.86 100.0 | V 280.0 14.0

Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M_5786.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency inHz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
11572.933333 37.45 54.00 16.55 100.0 | H 110.0 13.4
11573.425000 47.74 74.00 26.26 100.0 | H 206.0 13.4
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M_5786.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
10T
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Frequency inHz

Critical _Fregs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)

11572.933333 48.71 74.00 25.29 100.0 | V 221.0 13.4

11572.933333 38.41 54.00 15.59 100.0 | V 221.0 13.4

Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M_5846.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
5418.500000 58.91 74.00 15.09 100.0 | H 342.0 13.5
5466.000000 49.18 54.00 4.82 1000 | H 307.0 13.6
5846.500000 108.62 1000 | H 298.0 14.2
5847.000000 114.82 1000 | H 298.0 14.2
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M_5846.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
10T
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
5421.000000 48.50 54.00 5.50 100.0 | V 171.0 13.5
5491.500000 58.76 74.00 15.24 100.0 | V 208.0 13.7
5846.500000 117.23 100.0 | V 275.0 14.2
5847.000000 108.47 100.0 | V 275.0 14.2
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M_5846.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency inHz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
11675.691667 47.51 74.00 26.49 100.0 | H 206.0 13.3
11710.108333 37.57 54.00 16.43 100.0 | H 206.0 13.3
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M_5846.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency inHz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
11640.783333 36.61 54.00 17.39 100.0 | V 132.0 13.3
11655.041667 47.39 74.00 26.61 100.0 | V 0.0 13.3
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M_5846.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in GHz
Critical _Fregs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
5932.725000 57.95 68.20 10.25 | 100.0 | H 9.0 14.7
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M_5846.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
10T
1201
100+
S
@ 80T
z 1
e}
= 607, *
% 1
40+
20T
0 } } } } } } } } } } } } } } } !
582 584 586 588 59 592 594 596 598 6
Frequency in GHz
Critical _Fregs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
5932.277778 57.63 68.20 10.57 | 100.0 | V 271.0 14.7
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M CA_5730.12MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
5314.000000 49.58 54.00 4.42 100.0 | H 62.0 13.1
5314.500000 59.03 74.00 14.97 1000 | H 62.0 13.1
5730.000000 117.23 1000 | H 251.0 13.9
5730.000000 109.41 1000 | H 251.0 13.9
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M CA_5730.12MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5318.000000 58.92 74.00 15.08 100.0 | V 186.0 13.1
5418.500000 49.70 54.00 4.30 100.0 | V 171.0 13.5
5730.000000 110.74 100.0 | V 207.0 13.9
5730.500000 117.57 100.0 | V 207.0 13.9
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M CA_5730.12MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency inHz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
11451.000000 46.51 74.00 27.49 100.0 | H 271.0 13.4
11460.341667 37.40 54.00 16.60 100.0 | H 258.0 13.5
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M CA_5730.12MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
10T
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& 80T |
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e}
S 60T
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} 40-WM'A - =
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0 } } } } !
6.2G 8 9 10G 18G

Frequency inHz

Critical _Fregs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)

11459.850000 37.10 54.00 16.90 100.0 | V 163.0 135

11468.208333 46.05 74.00 27.95 100.0 | V 92.0 13.6

Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M CA_5730.12MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Fregs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
5632.205556 56.46 68.20 11.74 1000 | H 312.0 13.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M CA_5730.12MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
10T
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Frequency in MHz

Critical _Fregs

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
5644.488889 57.13 68.20 11.07 100.0 | V 211.0 13.8

Final Result

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)




Appendix B A TUVRheinland®

Prifbericht - Produkte CN22ZE75 003
Test Report - Products Page 110 of 201

EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M CA_5788.12MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
5788.500000 103.51 100.0 | H 81.0 14.0
5788.500000 112.28 100.0 | H 81.0 14.0

Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M CA_5788.12MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
5788.000000 105.58 100.0 | V 107.0 14.0
5788.000000 113.60 100.0 | V 107.0 14.0
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M CA_5788.12MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
10T
120
10T
S
@ 80T
3 I
e}
£ 60T
3]
3 1 *
40+ *
20T
0 } } } } |
62G 8 9 10G 18G
Frequency inHz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
11551.300000 46.92 74.00 27.08 100.0 | H 240.0 13.5
11576.866667 36.96 54.00 17.04 100.0 | H 200.0 13.4
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M CA_5788.12MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency inHz

Critical _Fregs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
11571.950000 37.13 54.00 16.87 100.0 | V 148.0 13.4
11576.866667 46.84 74.00 27.16 100.0 | V 103.0 13.4
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M CA_5848.12MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
5427.000000 58.85 74.00 15.15 100.0 | H 180.0 13.5
5536.000000 49.21 54.00 4.79 1000 | H 202.0 13.8
5848.500000 105.72 1000 | H 22.0 14.2
5848.500000 113.43 1000 | H 22.0 14.2
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M CA_5848.12MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
5459.000000 59.91 74.00 14.09 100.0 | V 147.0 13.6
5536.500000 50.55 54.00 3.45 100.0 | V 106.0 13.8
5848.000000 114.61 100.0 | V 69.0 14.2
5848.500000 107.74 100.0 | V 69.0 14.2
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)




Appendix B
CN22ZE75 003

A TUVRheinland®

Prifbericht - Produkte
Test Report - Products

Page 116 of 201

EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M CA_5848.12MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency inHz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
11655.533333 36.74 54.00 17.26 100.0 | H 150.0 13.3
11696.341667 47.02 74.00 26.98 100.0 | H 37.0 13.3
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M CA_5848.12MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency inHz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.

(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
11696.341667 37.72 54.00 16.28 100.0 | V 146.0 13.3
11717.483333 47.28 74.00 26.72 100.0 | V 118.0 13.3

Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M CA_5848.12MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in GHz
Critical _Fregs
Frequency MaxPeak Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) (dB) (cm) (deg) (dB/m)
5933.555556 57.92 68.20 10.28 | 100.0 | H 68.0 14.7
Final Result
Frequency MaxPeak Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) (dB) (cm) (deg) | (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_1.4M CA_5848.12MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in GHz
Critical _Fregs
Frequency MaxPeak Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) (dB) (cm) (deg) (dB/m)
5943.969445 58.58 68.20 9.62 100.0 | V 282.0 14.7
Final Result
Frequency MaxPeak Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) (dB) (cm) (deg) | (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_3M_5727.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
5728.000000 106.77 100.0 | H 21.0 13.9
5728.000000 115.42 100.0 | H 21.0 13.9
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_3M_5727.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
5327.000000 58.93 74.00 15.07 100.0 | V 162.0 13.1
5415.500000 49.27 54.00 473 | 1000 |V 154.0 13.5
5727.500000 107.99 100.0 | V 80.0 13.9
5728.000000 116.09 100.0 | V 117.0 13.9
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_3M_5727.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency inHz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
11453.458333 36.16 54.00 17.84 100.0 | H 247.0 13.4
11454.441667 47.01 74.00 26.99 100.0 | H 108.0 13.4
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_3M_5727.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency inHz

Critical _Fregs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)

11454.441667 50.16 74.00 23.84 100.0 | V 190.0 13.4

11454.441667 40.43 54.00 13.57 100.0 | V 190.0 13.4

Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_3M_5727.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Fregs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
5631.350000 57.47 68.20 10.73 1000 | H 190.0 13.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_3M_5727.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Fregs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
5639.905556 57.89 68.20 10.31 100.0 | V 111.0 13.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_3M_5784.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
5784.000000 113.11 100.0 | H 18.0 14.0
5784.500000 105.57 100.0 | H 18.0 14.0
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_3M_5784.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
10T
120
10T
S
@ 80T
3 I
e}
£ 60T *
% 1 *—‘-M‘,ﬁ\L‘
40+ . o s oY
20T
0 t } } }
1G 2G 3G 4G 5G
Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
5472.500000 59.48 74.00 14.52 100.0 | V 151.0 13.6
5472.500000 49.52 54.00 4.48 100.0 | V 151.0 13.6
5784.500000 114.30 100.0 | V 101.0 14.0
5785.000000 105.82 100.0 | V 151.0 14.0
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_3M_5784.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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120+
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S
@ 80T
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e}
S 60T
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40+ %
20
0+ } } : : |
6.2G 8 9 10G 18G

Frequency inHz

Critical _Fregs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)

11565.066667 46.34 74.00 27.66 100.0 | H 155.0 13.4

11567.033333 36.38 54.00 17.62 100.0 | H 169.0 13.4

Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_3M_5784.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
10T
120
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S
@ 80T
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e}
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i 40-M
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0 t } } }
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Frequency inHz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
11568.508333 37.44 54.00 16.56 100.0 | V 326.0 13.4
11568.508333 48.46 74.00 25.54 100.0 | V 326.0 13.4
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_3M_5844.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
10T
120
1 *
*
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@ 80T
3 I
e}
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40-I
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0 t } } } H
1G 2G 3G 4G 5G 62G
Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5489.000000 59.11 74.00 14.89 100.0 | H 164.0 13.7
5532.500000 49.22 54.00 4.78 1000 | H 219.0 13.8
5844.500000 104.44 1000 | H 18.0 14.2
5845.000000 113.02 1000 | H 18.0 14.2
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

Prifbericht - Produkte
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_3M_5844.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
10T
120 : ¥
*
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3 I
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5504.500000 59.85 74.00 14.15 100.0 | V 88.0 13.7
5532.500000 49.93 54.00 4.07 100.0 | V 162.0 13.8
5844.500000 114.38 100.0 | V 81.0 14.2
5845.000000 106.00 100.0 | V 138.0 14.2
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_3M_5844.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
10T
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Frequency inHz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
11683.558333 36.98 54.00 17.02 100.0 | H 75.0 13.3
11703.716667 46.00 74.00 28.00 100.0 | H 189.0 13.3
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_3M_5844.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
10T
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401 o
et g g gt o
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Frequency inHz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
11689.458333 37.29 54.00 16.71 100.0 | V 328.0 13.3
11703.716667 46.88 74.00 27.12 100.0 | V 198.0 13.3
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_3M_5844.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in GHz
Critical _Fregs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
5942.691667 57.64 68.20 10.56 | 100.0 | H 7.0 14.7
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_3M_5844.5MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in GHz
Critical _Fregs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
5950.677778 57.80 68.20 10.40 | 100.0 | V 183.0 14.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_3M CA_5730.2MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
5268.000000 59.84 74.00 14.16 100.0 | H 326.0 12.9
5304.000000 49.27 54.00 4.73 1000 | H 326.0 13.0
5730.500000 117.27 1000 | H 326.0 13.9
5730.500000 108.21 1000 | H 326.0 13.9
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_3M CA_5730.2MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
10T
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Frequency in Hz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
5331.000000 59.49 74.00 14.51 100.0 | V 199.0 13.2
5522.500000 49.69 54.00 4.31 100.0 | V 199.0 13.7
5730.000000 110.00 100.0 | V 284.0 13.9
5730.000000 119.53 100.0 | V 284.0 13.9
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_3M CA_5730.2MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency inHz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
11448.050000 45.98 74.00 28.02 100.0 | H 357.0 13.3
11459.850000 36.94 54.00 17.06 100.0 | H 198.0 13.5
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

18G

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_3M CA_5730.2MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
10T
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Frequency inHz
Critical _Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
11459.850000 40.20 54.00 13.80 100.0 | V 200.0 13.5
11460.341667 49.63 74.00 24.37 100.0 | V 200.0 13.5
Final Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: DJI Goggles 2
Model: RCDS18
Test Mode: SDR 5.8G_3M CA_5730.2MHz
Order No/Sample No: 168344875/A003185055-002
Test Voltage:: Battery
Remark: Temp 23 Humi:58%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz

Critical _Fregs

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
5632.816667 57.77 68.20 10.43 100.0 | H 299.0 13.8

Final Result

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)




